
 

GROUP

WHEN ORDERING PARTS, SPECIFY MODEL NUMBER, SERIAL NUMBER AND DESCRIPTION OF PARTS REQUIRED

PAGE:

MODEL:

DATE:

FD

2.17

 2
Released 01-2016

REF PART NO. DESCRIPTION

1 HN 402/462/522 Saddle ASSY
(Includes items 2-18)

2 Bolster Spring
3 7/16”-20 UNF 1.25" Bolt
4 7/16”-20 UNF-2B Locknut
5 7/16” Washer
6 Auxiliary Spring
7 Auxiliary Spring Shim
8 1/2”-13 UNC Round Head 

Square Neck 3.25" Bolt
9 1/2” Washer
10 1/2”-13 UNC-2A Locknut
11 Rebound Strap

Anchor Plate ASSY (Includes items 12-14)
12 Anchor Plate
13 1/2” Washer
14 1/2”-13 UNC -2A Locknut
15 Auxiliary Spring Mounting Plate
16 Auxiliary Spring Mounting Plate Shim

(Inboard-1/4” Thick)
17 Outboard Spacer (1/4” Thick)
18 Saddle Vee Bracket
19 3/4”-10 UNC-2A HEX Head Bolt
20 3/4” Washer
21 3/4”-10 UNC-2B Locknut
22 Shock Absorber
23 3/4” Washer
24 5/8” Upper Shock Locknut

REF PART NO. DESCRIPTION

25 5/8” Upper Shock Washer
26 Equalizing Beam Assembly
27 Bar Pin End Bushing Service Kit, 

One Wheel End (Includes items 28-32)
28 Bar Pin End Bushing
29 Bar Pin Shim
30 1"-8 UNC 6.0" HEX Bolt
31 1" Hardened Washer
32 1"-8 UNC Locknut
33 17347 Rod, Torque, Longitudinal, DT

Rod, Torque, Longitudinal, RT
34 17149 Rod, Torque, Transverse, DT

19388 Rod, Torque, Transverse, RT
35 Straddle Bushing
36 Taper Bushing
37 14610 Torque Rod Frame Bracket
38 Backup Plate
39A 19582 BRKT, Transverse, Torque Arm
39B 34481 BRKT, Transverse, Torque Arm
40 Torque Rod Shim

Service Kits

41* Bolster Spring Service Kit, One Set, 
(2 pc) (Includes item 3)

42* Vee Bracket Fastener Service Kit, 
One Side (Includes items 19-21)

43* Torque Rod Bushing P-80 Lubricant-10ml

29 31

28

30

32 31 27

22

242523

22
19

20

13, 14

20
21

2021

26a,b

45
1820

19
3
5
2 5

3

6

17

9
10

12
11
12

10
913

14

15
16

7

1

4
5

45 8

36a, b

39B

34a
35
40

40

33a
37

35
33b 40

35

39A34b
37

38

40

38
37

*ITEMS 41, 42 & 43 ARE NOT SHOWN IN THE ILLUSTRATION

TANDEM SUSPENSION
HENDRICKSON NORDY

Click number attached to 
the part or the part 
numbers on the next pages 
to link to other parts, some 
parts may have no link

http://www.mixerandplantparts.com/Terex-Advance-17347-Torque-Rod-24-25in-Long-p/17347.htm
http://www.mixerandplantparts.com/Terex-Advance-17347-Torque-Rod-24-25in-Long-p/17347.htm
http://www.mixerandplantparts.com/Terex-Advance-17347-Torque-Rod-24-25in-Long-p/17347.htm
http://www.mixerandplantparts.com/Terex-Advance-24-Long-Transverse-Torque-Rod-p/17149.htm
http://www.mixerandplantparts.com/Terex-Advance-24-Long-Transverse-Torque-Rod-p/17149.htm
http://www.mixerandplantparts.com/Terex-19388-Transverse-Torque-Rod-20-Inch-p/19388.htm
http://www.mixerandplantparts.com/Terex-19388-Transverse-Torque-Rod-20-Inch-p/19388.htm
http://www.mixerandplantparts.com/Terex-Advance-Bracket-Frame-p/14610.htm
http://www.mixerandplantparts.com/Terex-Advance-Bracket-Frame-p/14610.htm
http://www.mixerandplantparts.com/Neway-Torque-Rod-Bracket-90518155-p/19582.htm
http://www.mixerandplantparts.com/Neway-Torque-Rod-Bracket-90518155-p/19582.htm
Chris
Highlight




